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CONTRACT(P/O) NO.(HI2H 5) : 27377

HYUNDAI
N0 R AE) - osen MILL TEST CERTIFICATE

STEEL

COMMODITY(HIZ ) : ERW. CARBON STER. PIPE EN 10204 TYPE 31 . 2004 EMEE f%{g%@“ 22 cééi% ?UBUI ¢
- - N 10€, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ 72) : ASTMAS3B CUSTOMER(D 24 AL): HUFETAHE) ‘
= Tensie Properties(Gage Length : 2 inch) Haroness Test Hardness Test & CWN Impact Test DWT Test( C)
TYPE TOTAL Test Tensie Stength Yed | ym Max, CWN Impact Tesi{C) .
oF SZE PCS WEIGHT LENGTH [Spec. P worr | Stength | Rae EL Vale o) Bhea|  ShearAeal%)
No, PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure|Time| %2 Aea
an @IAXSHx200) ¥2| MPa [ MPa | MPa | % | % |3 ¥ | HEEEREINERERE
Mn, 415 415 240 27 P
*1 1 =) (KG) ™ PSl  [SECI— see —
Max. Critetia - In the case of 10x 10)
1 EB BE 10" X0312"X6.150 M 70 22,300 4305 PrOR22 1218 | 5 T| 4 540 35 4
TOTAL 70 22,30 4305
|
Chermical Composiion{%) 2:%100 3:x1000 4:>10000 Zn~Coaling Test HC-Test HICTedt Remark
Mn o . Copper Sufale |  Colapse S5.C . —
Spec, Cls || P|s|au|N|[o|[m|Vv|H Zn Codting T Pressue | R | CTR | CSR PP 25 %1)Type of ppe end@3)
No.| HeatNo xal 2 22|33 lz2|z22]3]|3]3 Tme | Resk | oo % | % | % EEETW Bk B Boml End
o #2) L: Longtudng, T: Transverse
— . %3) B: Base, W: Weid Line, H: Heat Affected Zone
Mex. 0 120 5 | 45 | 40 | 90 | 20 | 150 | e [ 1000
- TS B e e e #4) H: Healll ade) Analysis. P: Product Analysis
g %7) For each reduction of 0.01% below the specified G max.
P 8 ! 81 12 H N L E g 3 & an increase of 0.06% Mn above the specified max,
P82 je 12513 )1]3/[35 i wilbe permitied Up b a max. of 1.65%
#10) CMB=CuNi#OrHVotY
¥ SPEC YEAR — ASTM AS3{2012ED)
| i
1
1

Hezt Treament un Bending Test Visual & Dimension I
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WE HEREBY CERTFY THAT MATERIAL DESCRIBED HEREIN HAS 8EEN ACCEPTED IN ACOCRDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. . o ¥ iy
+ 2 ZASS A ST FRETY| AZA| O1EA RHJL LA & UCH, 2AEDM ).HEA ALRA 2122 20(2l2 25l 4 YL
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* 2 AASYME HEQ HARMHAMNY HY TEHIFEH A A2YUG. HREMY '-Il:%E BHE DUTEMA BOIGIA £ UG LCL(http://smhyundai—steel.com/cs/cm/login.)sp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer Dortal.t http://sm.hyundai—steel.com/cs/cm/login.jsp) #* QRcode scanner App : 'QReal’




